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Fig. 1 Sketch map of experimental device

for shock wave sensitivity
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Fig. 2 CT working interface of the two explosives
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Table 1 CT testing results of casting explosive

L TAEE Al Wi 5/ mm

F5 0 /mm ez 48 38 35.5
1 10 3254 3237 3 208 3211
2 20 3 257 3 236 3210 3 100
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4 40 3253 3256 3221 3133
5 50 3255 3259 3230 2 850
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7 65 3261 3249 3237 —
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Table 2 CT testing results of pressed explosive

jgy AR KB W5/ mm

T i im W2 45 43 40
1 5 3095 3 351 3363 3 390
2 7 3082 3280 3301 3 308
3 15 3100 3259 3 288 3 206
4 32 — 3270 3233 3283
5 45 — 3268 3292 3 240
6 55 — 3233 3270 —
7 60 — 3214 3279 —
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Fig. 3 Scanning electron microscope

image of casting explosive
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Damage Characteristics of Two Typical Anti-high-loading

Explosives under Shock Loading

JIANG Xi-bo, WANG Jian-ling, JIN Peng-gang, YANG Jian YANG Hui
(Xi’an Modern Chemistry Research Institute, Xi’an 710065, China)

To study the damage characteristics of typical anti-high-loading explosive under shock loading condi-

tions , a series of shock damage experiments were conducted in casting explosive and pressed explosive based on card

gap test. Different card thicknesses were used to achieve different damage degree. The damage characteristic of

samples before and after shock loading were studied by use of CT system and scanning electron microscope( SEM).

The results show that the density changing of damaged samples are related to moulding techniques. The densities of

explosive by casting moulding decrease and explosive by pressed fitting increase after shock damage experiments.

The SEM of casting explosive results show that with the increase of shock strength,the interface debonding between

explosive crystal and binder become more obvious and the microvoid become more bigger.
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